
 
 

 
 

VOLUNTARY NOTICE 

OF THE ILLINOIS FINANCE AUTHORITY 

 
RELATING TO 

$500,000,000 

Illinois Finance Authority  

State of Illinois Clean Water Initiative Revolving Fund Revenue Bonds,  

Series 2020 (Green Bonds) 

 

NOTICE DATED 

January 28, 2022 
 

  

 

 

160 North LaSalle Street 

Suite S-1000 

Chicago, IL  60601 

312-651-1300  

312-651-1350 fax 

www.il-fa.com 

 

 

1

http://www.il-fa.com/


 

 
 

 

TABLE OF CONTENTS 

 

Section I 

Bond Issues Subject to Report………………………………………………..5  

 

Section II 

Green Bond Report  

Fiscal Year Ended December 31, 2021………….……………………………7 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

[...]
rehabilitated with CIPP.  In addition, 2,800 linear feet of 60-inch and 66-inch trunk storm sewer, 1,600 linear feet 
of 12-inch, 15-inch and 18-inch storm sewer, and separation of combined sanitary and storm sewer systems at 
seven different locations will be constructed to reduce the occurrence of combined sewer overflows.  In the 
Forest Park neighborhood, approximately 27,000 linear feet of sanitary sewer will be rehabilitated with CIPP.  In 
addition, 300 manholes will be rehabilitated and 295 T-liners will be installed and 675 services grouted to 
rehabilitate the connection to the sewer main.

14,601,968.55 12,213,063.79 2,388,904.76               47,502 2.00 12/18/2020

CWSRF Joliet This loan will fund the City of Joliet’s 2019 Sanitary Sewer Rehabilitation Project.  This is year three of a five-
year program.  The goal of the program is to increase the structural integrity of the system, minimize inflow and 
infiltration, reduce the occurrence of sewer system overflows and combined sewer overflows.  In the Rock Run 
and West Park interceptors portion of the project approximately 13,800 linear feet of 30-inch and 48-inch pipe 
will be lined.  111 manholes will also be rehabilitated.  The Belmont interceptor sewer will be replaced by 
installing approximately 6,610 linear feet of 24-inch sanitary sewer and 32 manholes.  Approximately 20 linear 
feet of 8-inch and 30 linear feet of 15-inch storm sewer will also be installed.

11,781,504.62 9,897,637.33 1,883,867.29          1,272,129 68.00 2/11/2021

14



Illinois SRF - 
Project 
Obligation 
Balances
2020 Series 
Only
Run Date: 
12/31/2021

Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020

Obligation
Balance

as of 
12/15/2020

% Disbursed
of 12/15/2020

Balance
Contruction 

Completion Date
CWSRF Joliet Loan L175412 will fund work at both the City of Joliet Aux Sable Creek Basin and Westside Wastewater 

Treatment Plants.

The work at the Aux Sable Creek Basin Wastewater Treatment Plant includes construction of wastewater 
treatment facility grit removal system, selectors, oxidation ditch modifications, splitter structure modifications, 
final clarifiers, chemical feed building, UV disinfection modifications, RAS pumping modifications, aerobic 
digester covers, biosolids mixing modifications, and a biosolids storage tank.  The work includes site work, yard 
piping, structural, architectural, process piping and equipment, plumbing, heating, ventilation, air conditioning, 
electrical and instrumentation and control.

The work at the Westside Wastewater Treatment Plant includes construction of wastewater treatment facility 
chemical feed building and associated piping.  The work includes site work, yard piping, structural, architectural, 
process piping and equipment, plumbing, heating, ventilation, air conditioning, electrical and instrumentation and 
control.

19,315,055.00 19,066,255.47 248,799.53               10,978 4.00 9/20/2019

CWSRF Joliet This loan will fund the City of Joliet’s 2020 Sanitary Sewer Rehabilitation Project.  The goal of the program is to 
increase the structural integrity of the system, minimize inflow and infiltration, reduce the occurrence of sewer 
system overflows and combined sewer overflows.

The 2020 Sanitary Sewer Rehabilitation Program focuses on the sanitary sewer systems in the Marycrest and 
Reedswood areas of Joliet.  The scope of work includes approximately 70,000 linear feet (LF) of pre-
construction cleaning and televising.  Plans include air testing and grouting of 70 mainline joints of assorted pipe 
diameters, while an additional 1,300 service laterals will be grouted, and an additional 800 service laterals will 
have T-Liners installed.  365 manholes will be rehabilitated, in conjunction with 65,000 LF of cured-in-place pipe 
lining for assorted pipe diameters.  Associated site grading, paving, roadway and parkway restoration is also 
included in the scope of work.

8,702,095.00 707,313.70 7,994,781.30          4,212,067 53.00 3/28/2022

CWSRF Joliet This loan will fund the City of Joliet’s 2021 Sanitary Sewer Rehabilitation Project.  The goal of the program is to 
increase the structural integrity of the system, minimize inflow and infiltration, reduce the occurrence of sewer 
system overflows and combined sewer overflows.  The 2021 Sanitary Sewer Rehabilitation Program 
rehabilitates the sanitary sewer system in the Raynor Park, Northeast Area, Idylside and Twin Oaks 
neighborhoods.  The scope of work includes approximately 85,000 Lineal Feet (LF) of Pre-Construction 
Cleaning and Televising; lateral liners for 550 service laterals; air testing/grouting of 70 mainline joints of 
assorted pipe diameters; 925 service laterals for grouting; 76,000 LF of cured-in-place pipe lining for assorted 
pipe diameters; rehabilitation of 562 manholes; as well as all associated site grading, paving, roadway and 
parkway restoration.

0.00 0.00 7,812,364.17          1,098,253 14.00 10/30/2022

CWSRF Kirkland The project consists of stormwater improvements to part of Bull Run Creek, which includes: excavation of 
approximately 23,076 cubic yards of soil, shaping and regrading to construct 3.7 acres of compensatory 
storage/additional low elevation wetland areas that will be restored with native water tolerant species; 
construction of approximately 884 lineal feet of rock toe streambank protection and inlet and pipe protection, 
removal of existing storm sewer, tree removal, install storm sewer; and erosion control.

571,486.74 452,821.68 118,665.06               95,435 80.00 2/28/2021

15



Illinois SRF - 
Project 
Obligation 
Balances
2020 Series 
Only
Run Date: 
12/31/2021

Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020

Obligation
Balance

as of 
12/15/2020

% Disbursed
of 12/15/2020

Balance
Contruction 

Completion Date
CWSRF Kishwaukee Water 

Reclamation District
The project consists of Phase IB Improvements to the District's wastewater treatment plant.  Project specifics 
include modifying existing piping to pump to the new biological processes and flow in excess of the DMF to 
excess flow facilities; providing new circular primary clarifiers and new primary sludge pumping facilities for the 
full DMF; providing a new activated sludge process to meet anticipated amoonia limits and a 1.0 mg’L 
phosphorus limit; new circular final clarifiers for the full DMF; a new RAS/WAS pump station with RAS at 100% 
of the DAF; convert three existing primary settling tanks to excess flow clarifiers; a new building to house 
aeration system turbo blowers and primary/fermenter sludge pumps; new, separate treatment of WAS thickening 
filtrate and dewatering centrate (sidestream treatment) to reduce ammonia load to the activated sludge process; 
new primary sludge fermentation facilities to produce VFSs for the biological phosphorous removal process; 
selective upgrading of the existing Supervisory, Control, and Data Acquisition (SCADA) system for monitoring 
and control of the new facilities; extend the existing non-potable water (NPW) system to the new complete 
treatment system with new pumps, piping, valves, and hydro-pneumatic tank within an existing building; a new 
building to house electrical switchgear, automatic transfer switch, and dual fuel (natural gas and biogas) 
generator; a new building to house the laboratory, locker rooms, conference/break room, mechanical room, 
network room, GIS/printer room, administrative offices, reception area and board room.  Implementation of the 
project also calls for the rental of two buildings and a lot to temporarily house the existing administrative 
operations and construction equipment.

53,055,766.00 51,525,784.57 1,529,981.43          1,117,425 73.00 7/7/2021

CWSRF Lake Arispie Sanitary 
District

Funds will be utilized to rehabilitate the wastewater treatment lagoon.  The existing single-cell pond will be 
converted into a two-cell aerated lagoon with a new rock filter.  The project includes piping and electrical 
equipment needed to make the treatment facility fully operational.

583,570.67 317,609.05 265,961.62             254,818 96.00 7/31/2021

CWSRF Lebanon The project consists of WWTP upgrades including a new influent screening building and flow splitter, 3 
sequencing batch reactor (SBR) basins with post equalization, tertiary filtration building with new cloth disk 
filters, new blower building, sludge dewatering building, sludge storage canopy, and other appurtenances.

12,495,960.00 11,025,956.30 1,470,003.70             366,693 25.00 7/29/2021

CWSRF Lincoln The City of Lincoln will abandon the existing Union Street pump station and construct a new pump station 
housing 5 pumps; install 278' of 8'' force main, 3,980' of 16'' force main, 35' of 12'' sanitary sewer, 1,796' of 24'' 
sanitary sewer, 399' of 27'' sanitary sewer, replace 14 manholes and site restoration.

4,060,397.00 1,114,076.17 2,946,320.83          2,946,321 100.00 12/8/2021

CWSRF Lincoln The project consists of improvements to the City's Wastewater Treatment Plant.   Specific activities include 
upgrading the existing CSO facility to a flowrate of 70 MGD by raising the existing CSO weir; construct a 
diversion structure, coarse screening facility, pump station, and swirl separator; and convert the existing CSO 
clarifier into a 2.2 MG holding tank; modify the existing disinfection tank to treat 70 MGD; construct a new 
laboratory; headworks building; replace mechanical equipment in primary clarifiers 3 and 4; and replace the dry 
sludge conveyor and grit chamber.

15,000,000.00 2,747,223.03 12,252,776.97          7,369,152 60.00 3/31/2022

CWSRF Mascoutah The project consists of the construction of a new mechanical fine screen system, course screen bypass, 4-basin 
sequencing batch reactor system, chemical feed system, parshall flume, tertiary filtration system, sludge 
pumping station, biosolids pumping station, and the rehabilitation of the existing aerobic sludge digester.  Also 
included will be all the piping, electrical and necessary appurtenances to complete the project.

0.00 0.00 13,601,000.00             400,179 3.00 1/31/2023

CWSRF Mattoon Construction includes diversion structure modifications for CSO’s A and B, a new junction structure, 
approximately 5,539 feet of sanitary sewer ranging from 8-inches up to 15-inches in diameter, approximately 
6,809 feet of combined sewer ranging from 18-inches up to 66-inches in diameter, pre & post sewer televising, 
41 manholes, restoration, and other appurtenances.

0.00 0.00 6,779,785.48          1,344,025 20.00 9/18/2022

CWSRF McHenry The project consists of the improvements to the South WWTP which include an influent pump station having 
three pumps each rated with a capacity of 2,083 gpm at 40 ft of TDH, new microscreens, three new sequencing 
batch reactors, high rate clarification system, two disk filters, UV disinfection, a new sludge dryer, a lift station for 
the sequencing batch reactors having 3 pumps (two with a rated capacity of 2,083 gpm and one rated at 1,111 
gpm at 23.8 ft of TDH, 609 ft of 18-inch force main and all the necessary appurtenances to make the project 
complete and operational.

33,600,000.00 32,529,910.69 1,070,089.31             803,528 75.00 2/28/2021

16



Illinois SRF - 
Project 
Obligation 
Balances
2020 Series 
Only
Run Date: 
12/31/2021

Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020

Obligation
Balance

as of 
12/15/2020

% Disbursed
of 12/15/2020

Balance
Contruction 

Completion Date
CWSRF Metropolis Funds from this loan will be used by the City of Metropolis to replace Chlorine Contact Tank #1 at the Waste 

Water Treatment Plant with an Ultraviolet Disinfection unit to sterilize plant effluent.
0.00 0.00 885,103.05               68,122 8.00 4/3/2022

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

At the Calumet Water Reclamation Plant (WRP), two existing Calgon P-3000 carbon odor control units will be 
replaced with a Bio-Trickling Filter.  There will be new ductwork and covers will be installed at the valve vault 
chamber.  At the Kyie WRP, one of the Calgon P-3000 carbon units removed from Calumet WRP will be re-
installed at Airlift Station A-1.  This will replace the older odor control unit at Kyrie WRP.  At the Hanover WRP, 
the second Calgon P-3000 carbon unit removed from Calumet WRP will be re-installed at the coarse screen 
building to treat the exhaust.  New ductwork will be installed in several buildings, new covers will be installed on 
the grit tanks, and the older existing system will be demolished.

4,216,511.00 2,988,400.00 1,228,111.00             348,500 28.00 8/28/2020

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of the rehabilitation of digester covers, tank walls, digester gas piping, mixing system 
components, and waste gas burners in digesters 1-12 at the Stickney Water Reclamation Plant.

14,124,462.10 5,680,400.00 8,444,062.10          4,288,800 51.00 12/18/2021

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of modifications being made to 12 TARP control structures and one intercepting sewer.  
Nine dropshafts and one construction shaft located within the Mainstream TARP tunnel in the Stickney service 
area, will have new louver covers installed beneath the vents.  This will help mitigate hydrogen sulfide odors.  
Two TARP control structures within the Calumet service area will be upgraded, to help prevent combined sewer 
overflows (CSO) at these areas.  Additionally, the existing bulkhead will be removed within intercepting structure 
I-6 near Cicero Avenue. This will allow increased flow to the West Side No. 1 intercepting sewer, reducing the 
potential for CSOs.

3,085,880.00 2,298,800.00 787,080.00             433,800 55.00 5/19/2021

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of the installation of 160 mechanical mixers in aeration batteries A, B, C, and D at the 
Stickney WRP.

8,983,688.84 0.00 8,983,688.84          6,663,800 74.00 4/16/2022

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of the removal of the hot water boiler systems at the Calumet Water Reclamation Plant.  
The District will install a steam-to-hot-water heat exchange system for sludge heating.  The existing sludge 
control building will have four flare systems rehabilitated and two new flare systems will be installed.  The six 
flare units will receive a new control system as well.

26,234,615.00 6,328,100.00 19,906,515.00          6,455,600 32.00 1/20/2023

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The scope of work for this project is odor control facilities for the sludge concentration areas at the Stickney 
Water Reclamation Plant.  Work will include upgrades on the primary sludge wet wells, fermenters, waste 
activated sludge thickening tanks, WASSTRIP tanks, sludge screen building, and overhead weir structure.  
There will also be improvement made at the southwest coarse screen building and post-centrifuge building.

16,962,555.00 3,848,900.00 13,113,655.00          7,083,600 54.00 8/3/2021

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of disinfection facilities at the O'Brien Water Reclamation Plant of the Metropolitan Water 
Reclamation District of Greater Chicago.  The work includes the construction of a new Ultraviolet (UV) 
Disinfection Building consisting of seven UV disinfection channels with two Trojan UV Sigma Banks per channel 
utilizing low pressure, high output (LPHO) lamps, a new Process Water Pump Station, a new Sodium 
Hypochlorite Storage Building and a new Primary Switchgear Building.  The work also entails tie-ins to the 
existing electrical distribution system and control system architecture, piping, plumbing, paving, landscaping, 
restoration and miscellaneous appurtenances necessary for the project.

66,136,932.00 63,047,000.00 3,089,932.00             514,400 17.00 12/19/2015

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of streambank stabilization improvements to part of Oak Lawn Creek, which includes; 
approximately 1,200 linear feet of precast concrete panel and soldier pile retaining wall; replacement of a 54-inch 
diameter outfall headwall; and planting native woodland trees, shrubs and seeding. The project is located within 
the Village of Oak Lawn, Illinois.

3,121,415.00 3,003,800.00 117,615.00               61,600 52.00 6/17/2020

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

This project consists of the construction of 5,414 feet of 240-inch combined sanitary sewer to serve as a relief 
sewer with discharge to the McCook Reservoir and tributary to the Stickney Water Reclamation Plant.  This loan 
is the second loan and will fully fund project L175342, Contract 13-106-4F.

33,382,100.00 17,148,600.00 16,233,500.00          5,979,300 37.00 2/10/2021

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project consists of the installation of gas moisture removal equipment including a chiller, air-cooled 
condenser, air-cooled fluid cooler, pumps, heat exchanger, de-mister, drip trap, sediment trap, controls, piping 
and all the necessary appurtenances to make the project complete and operational.

3,850,000.00 3,813,800.00 36,200.00               25,300 70.00 4/15/2021

17



Illinois SRF - 
Project 
Obligation 
Balances
2020 Series 
Only
Run Date: 
12/31/2021

Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020

Obligation
Balance

as of 
12/15/2020

% Disbursed
of 12/15/2020

Balance
Contruction 

Completion Date
CWSRF Metropolitan Water 

Reclamation District of 
Greater Chicago

This project includes excavation to create a 600 acre-foot flood control reservoir and the installation of all the 
necessary appurtenances such as control structure, inlet structure, spillway piping and a pumping station.  This 
project is located in Bellwood just north of Washington Boulevard and east of Addison Creek.

60,063,632.25 25,721,800.00 34,341,832.25        10,771,323 31.00 3/22/2022

CWSRF Metropolitan Water 
Reclamation District of 
Greater Chicago

The project includes the rehabilitation of the North Branch Pumping Station.  Repairs will be made on the 
concrete columns, concrete deck, walls, and stairs.  Rip-rap around the structure will also be redone as well.  All 
equipment is being installed to replace older worn out pieces of equipment that have reached the end of their 
useful life.

4,713,743.50 2,149,100.00 2,564,643.50             219,000 9.00 1/3/2020

CWSRF Mound City The project consists of the rehabilitation of the City’s wastewater treatment plant.  Activities include demolition of 
existing facilities, a new influent mechanical screen with a manually cleaned bar screen in parallel; a two-cell 
covered aerated lagoon system; sodium hypochlorination and sodium bisulfite dechlorination disinfection 
facilities; effluent pump station; a backup generator; replacement of the existing pumps at Lift Stations #1, #2, 
and #3; and the installation of approximately 9,000 feet of forcemain.

2,756,658.96 467,101.36 2,289,557.60          1,740,853 76.00 12/31/2021

CWSRF Mount Carmel This loan will fund new fine bubble aeration equipment that will allow the City to achieve compliance with the 
ammonia limits in their National Pollutant Discharge Elimination System (NPDES) permit.  The new extended 
aeration basins will have 490 – nine-inch diffuser discs and the aerobic digester will have 357 discs, for a total of 
1,337 diffuser discs.  A backup electric generator is also included in the scope of work.  This work is identified as 
Contract A.
The current outfall pipe will be relocated.  Work will consist of the installation of 3,650 feet of 36-inch high-
density polyethylene (HDPE) sewer line, 8 sanitary sewer manholes, and a new river outfall structure.  This work 
is identified as Contract B.

3,475,122.00 3,342,462.64 132,659.36                 3,618 3.00 4/30/2021

CWSRF Mount Carroll Construction of a new wastewater treatment plant which will include a new vertical screen; four pumps rated at 
512 gallons per minute (GPM) each; a vortex grit chamber; grit classifier; three 40 HP blowers; a 300 lb./hr 
sludge belt press; an activated sludge plant with a Bio-P fermentation zone; a Bio-P selector tank; two first stage 
aeration tanks; two second stage aeration tanks; and two third stage aeration tanks; four clarifiers; two 
digesters; a sludge storage tank; 48 UV lamps; two effluent pumps rated at 905 gpm; and a 475,000 gallon 
equalization tank.  This project will also include the abandoning and demolishing of the existing wastewater 
treatment facility.  Center Street Lift Station upgrades will include two 380 gpm pumps, new controls, and a 
standby generator.  Upon completion of this project the new treatment plant will have a Design Average Flow of 
0.36 MGD and a Design Maximum Flow of 1.3 MGD.

13,303,600.00 11,475,234.67 1,828,365.33          1,189,299 65.00 5/21/2021

CWSRF Murrayville The project consists of the lining of approximately 10,033 feet of 8-inch sanitary sewers with cured-in-place pipe 
lining, point repairs where needed, and manhole lining, along with all the necessary appurtenances.  This is 
Phase 2 of a multi-phased project.

543,358.29 431,570.59 111,787.70             100,733 90.00 12/29/2020

CWSRF New Berlin The project consists of improvements to the existing wastewater treatment plant (WWTP) and replacement of 
the existing northeast, southeast, and southwest sewage lift stations. The WWTP improvements include: 
excavation; construction of an aerated lagoon and rock filter system with synthetic lagoon liners; gravity sewer 
piping and manholes; a new effluent structure; electrical upgrades; appurtenances; and construction site 

3,536,400.00 1,572,178.42 1,964,221.58             471,022 24.00 6/13/2022

CWSRF North Shore Water 
Reclamation District

The project consists of the replacement of switchgear at the Gurnee, Clavey Road, and Waukegan water 
reclamation facilities.  The old, existing electomechanical protective relays will be replaced with new micro-
processor based, multi-function relays.  Also included is all the necessary appurtnenances to make the project 
complete and operational.

1,153,043.80 1,152,487.82 555.98               92,243 100.00 5/30/2021

CWSRF North Shore Water 
Reclamation District

The project is for the rehabilitation of approximately 1,962 feet of sanitary sewers, ranging in size from 8-inches 
to 54-inches, along with multiple manholes.  The rehabilitation will consist of spot lining, chemical grout repair to 
joints, and full lining where needed.

2,564,270.41 2,305,782.92 258,487.49             181,300 70.00 5/13/2021

CWSRF North Shore Water 
Reclamation District

The project consists of the addition of a redundant thermal oil heater for the sludge recycling facility, along with 
all the necessary electrical, piping, and appurtenances.

1,789,110.00 45,900.00 1,743,210.00             656,138 38.00 5/9/2022

18



Illinois SRF - 
Project 
Obligation 
Balances
2020 Series 
Only
Run Date: 
12/31/2021

Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020

Obligation
Balance

as of 
12/15/2020

% Disbursed
of 12/15/2020

Balance
Contruction 

Completion Date
CWSRF Oneida The project includes improvements to the North and South wastewater treatment plants (WWTP). Construction 

will include sludge removal from the lagoons and regrading of the lagoon slopes, new bar screens, new aeration 
equipment including aerators, aeration piping, valves, electrical, restoration, and other appurtenances.

1,469,253.11 135,963.17 1,333,289.94             894,024 67.00 1/31/2022

CWSRF Plainfield Line 18,120 lineal feet of sanitary sewers ranging in size from 8 to 20-inches with a cured in place method. Line 
the service laterals for the 359 homes along the project route, which includes 12,565 lineal feet of 6-inch sewer 
pipe; and line, rehab or replace 72 manholes.

0.00 0.00 4,446,473.79             771,157 17.00 3/16/2022

CWSRF Pontiac This loan is for the conversion of the existing activated sludge WWTP to a biological nutrient removal process 
plant. Construction includes the installation of a new fine screen rated at 8.5 MGD,  four influent  pumps, new 
secondary clarifier, vortex grit trap, additional phosphorus removal with chemical precipitation, two sludge drum 
thickeners, a dewatering screw press, existing chlorine contact tank upgrades, tertiary filter upgrades, primary 
and secondary digester improvements, chlorination and dechlorination improvements, new blowers, 
rehabilitation of other treatment system units, associated pumps, piping revisions, valves, and other 
appurtenances.  Additionally, the Fairview, North Division, and Airport Road pump stations (PS) will be upgraded 
with pumps and other needed improvements including a new force main of approximately 1,634 feet from the 
Airport Road PS to the WWTP with five other PS's receiving necessary rehabilitation. Other construction 
includes upgrades to CSO PS and CSO storage facility, roadway improvements at the WWTP site, additional 
storage building, and other necessary appurtenances.

42,774,250.00 16,744,168.93 26,030,081.07        12,881,805 49.00 12/14/2022

CWSRF Quincy Reconfigure the existing aeration tanks to provide 2 anoxic zones and 2 aerated zones; install a diffused 
aeration system within the aeration tanks with 3 new blowers and modify the existing return activated sludge 
pumps and slide gates.  No NPDES Permit modifications will be needed as part of this project.

5,142,561.34 3,738,608.96 1,403,952.38             811,128 58.00 9/30/2021

CWSRF Quincy This is Phase 1 of a four-phase project.  The proposed project includes improvements to the wastewater 
collection system.  Year 1 improvements includes installation of 32 linear feet of 15-inch diameter sewer; 65 
linear feet of 24-inch diameter sewer; 39 linear feet of 30-inch diameter sewer; 48 linear feet of 66-inch diameter 
sewer and 10 manholes; removal of non-functioning flow control gates at all existing underground diversion 
structures to maximize the flow of combined sewage to the Wastewater Treatment Plant; reconfiguring the Dicks-
Payson and Broadway underground diversion structures; and raising the rim elevation of select existing 
manholes on interceptor sewers paralleling the Mississippi River.

0.00 0.00 4,177,680.00          2,306,250 55.00 1/28/2022

CWSRF Rochelle The City is proposing to upgrade aging and deteriorating equipment, while at the same time improving the 
operation of the water reclamation plant in order to meet effluent water quality standards.  This project will 
convert the existing single stage nitrification activated sludge process to biological nutrient removal (BNR).  A 
key component of the conversion is the existing anaerobic pretreatment lagoon: which will be cleaned-out and 
restored.  Restoration of the lagoon includes a new liner; new cover; new biogas collection system; and biogas 
flare system restoration.  The System 1 Lift Station, is being converted to a submersible pump station to ensure 
smooth operation of the anaerobic lagoon.  The mechanically cleaned screen and grit washer are being replaced 
to improve the removal of screenings and grit to protect the new BNR system.  A new administration building, 